

# TEST REPORT

For: COLOURED FELTS

Applicant

Ms S. Tremelling  
Blooming Felt Ltd  
Howe Green Farm  
Southend Road  
Howe Green  
Essex  
CM2 7TW

Tests requested

Composite EN71-3 Testing

Number of samples: 27 received on 19th June, 2012.

Supplied loose in visibly undamaged condition.



Product Description

Twenty seven different coloured felt samples.

**\* At the client's request, the preparation of samples deviated from BS EN71 (1995) Part 3 methods - the results are indications only.**

**RESULTS    PASS    Composite EN71-3 Testing**

Prepared by R. M. North

Date: 25th June, 2012

Signature:

Authorised on behalf of MTS

by R. M. North, Lab. manager. Date: 25th June, 2012

Signature:

Page 1 of 4 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.